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Factory Inspection Report

NO: FM-Q-008-A/1
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Customer W AR BRI RH A IR A A Product Model PE-YBOO1 7 i
it Firs
Batch No. 240418039 Specification 825mm x 55 1m
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Production Date 2024-04-21 Inspection Date 2024-01-21
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Test Standard QB/HL~C01-2013
K% H i it Kogo s Hz Koo
Test Items Unit Standard Test Result Justification Test method
TR A =18 27.8 PASS /
. MPa GB/T1040. 3
Tensile strength at break i ~18 %6 6 PSS
W 24 K- N =200 614 PASS
. % GB/T1040. 3
Elongation at break o 600 790 PSS
B 2 i <0.25 0.118 PASS
AR o / GB/T10006
Coefficients of friction ] <0.%5 0,102 DASS
NN =]
Wett{?rfzkgfejrljsion e mN/m =38 38 PASS GB/T14216
. R/ME -8 -5 PASS
=W,
T}fir;kfs o GB/T6672
e S ON| +8 6 PASS
RE ° Pression
Initial sealing temperature / C / 102 PASS 0. 3MPa Time 1S
B gy g
mwi{fh / mm 0-+3 827 PASS GB/T6673
i
Appf:l?;nce / / GB/T4456 PASS PASS GB/T4456
s B A 18
Analysis Conclusion Paca tha kast
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